



<u>ITEM</u>	<u>PART NO</u>	<u>DESCRIPTION</u>	<u>ITEM</u>	<u>PART NO</u>	<u>DESCRIPTION</u>
1	XT30000	HOLSTER	16	G11316	GASKET, FELT
2	XT40000	HEADSET (OPTIONAL)	17	S51112	SCREW, #8-32 SQUARE
3	XT50000	CARRYING CASE	18	R40010	O-RING
4	L55002-2	LATCH KEEPER	19	XT12300	PULL TIP
5	L55002-1	LATCH	20	XT12100	SLIDER TUBE HOUSING
6	N51111	NUT, #6-32 CAP	21	XT12200	PLUNGER
7	W16P	WASHER, #6 LOCK	22	S51113	SCREW, #6-32 X 3/4
8	XT1110	DISPLAY HOUSING, RIGHT	23	XT11200	DISPLAY HOUSING, LEFT
9	XT11610	VOLUME POT ASSY	24	XT23000	SIDE LABEL, CO / PRODUCT
10	PC11800	DISPLAY LENS	25	B11014	BATTERY, 9V LITHIUM
11	XT11605	GAIN POT ASSY	26	XT13101	BATTERY DOOR ASSY
12	K11105	KNOB, ROUND	27	P23500	ROLL PIN, 3/32
13	XT20000	XTD DISPLAY FACEPLATE	28	S51006	SCREW, #6-32 X 1/2
14	XT21000	XTI DISPLAY FACEPLATE	29	S51008	SCREW, #8-32 X 1/2
15	N45000	NUT, #6-32 SQUARE			
16	XT11500-1	RIBBON CABLE			



36 Hudson Rd
Sudbury MA 01776



800-225-4616
www.tisales.com